
 

 

 

U710, U710/1 & U710/2 
CULTIVATOR 

PARTS CATALOGUE 

REVISION IX MAY 2020 

Parts catalogue No. U710/1_2-09/2020 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 2 

 

 

TABLE OF CONTENTS 
 

1. CULTIVATOR ASSY. SEMI-SUSPENDED VERSION ................................................................................................................................... 4 

2. CULTIVATOR ASSY. SUSPENDED .............................................................................................................................................................. 6 

3. THREE-POINT HITCH ................................................................................................................................................................................... 8 

4. HITCH BAR, CAT. 3 40HM .......................................................................................................................................................................... 11 

5. BOOM, LH ................................................................................................................................................................................................... 13 

6. BOOM, RH .................................................................................................................................................................................................. 16 

7. SPRING TINE MOUNT ASSEMBLY ............................................................................................................................................................ 19 

8. OPTIM REAR DISC ASSY........................................................................................................................................................................... 21 

9. OPTIM FRONT DISC ASSY. ....................................................................................................................................................................... 23 

10. CONNECTING LINK ASSY. ..................................................................................................................................................................... 25 

11. OUTER DISC SIDE PLATES ................................................................................................................................................................... 27 

12. SIDE PLATES .......................................................................................................................................................................................... 29 

13. HITCH ASSY. ........................................................................................................................................................................................... 31 

14. DRAWBAR POSITIONER ........................................................................................................................................................................ 34 

15. MAIN BEAM, CAT. 3/3N........................................................................................................................................................................... 36 

16. CLEVIS MAIN BEAM ............................................................................................................................................................................... 38 

17. CHASSIS FRAME .................................................................................................................................................................................... 40 

18. WHEEL AXLE ASSY. ............................................................................................................................................................................... 43 

19. PARKING BRAKE .................................................................................................................................................................................... 45 

20. SMOOTHING HARROW .......................................................................................................................................................................... 47 

21. PIPE PACKER ......................................................................................................................................................................................... 51 

22. STRING ROLLER .................................................................................................................................................................................... 53 

23. TYPE DD HEAVY ROLLER ..................................................................................................................................................................... 55 

24. WHEEL & TYRE PACKER ....................................................................................................................................................................... 57 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 3 

 

 

25. PACKER ROLLER ................................................................................................................................................................................... 59 

26. U-BOX PACKER ...................................................................................................................................................................................... 61 

27. DOUBLE U-BOX PACKER ....................................................................................................................................................................... 63 

28. V-RING PACKER ..................................................................................................................................................................................... 65 

29. FLEX SPRING PACKER .......................................................................................................................................................................... 67 

30. RUBBER RING ROLLER ......................................................................................................................................................................... 70 

31. SUSPENDED SEEDER PLATFORM ....................................................................................................................................................... 73 

32. SEEDER PLATFORM, DRAWBAR MOUNTED ....................................................................................................................................... 76 

33. LIGHT ASSEMBLY, SUSPENDED .......................................................................................................................................................... 79 

34. TRUCK-MOUNTED LIGHTS .................................................................................................................................................................... 82 

35. TRUCK HYDRAULIC SYSTEM ................................................................................................................................................................ 85 

36. TRUCK ACTUATOR CYLINDER, W/TWIN CHECK CONTROL VALVE VBPDE-1/2ò L2 CC ................................................................... 87 

37. PACKER/ROLLER HYDRAULIC SYSTEM .............................................................................................................................................. 89 

38. SIDE BOOM HYDRAULIC FOLDING SYSTEM ....................................................................................................................................... 91 

39. ANTI-SHOCK SYSTEM ........................................................................................................................................................................... 93 

40. PNEUMATIC BRAKE SYSTEM................................................................................................................................................................ 96 

41. DOUBLE LINE HYDRAULIC BRAKE SYSTEM ........................................................................................................................................ 98 

42. SINGLE LINE HYDRAULIC BRAKE SYSTEM ....................................................................................................................................... 101 

43. HYDRAULIC LINE KITS ......................................................................................................................................................................... 103 

NOTES ............................................................................................................................................................................................................. 107 
 
 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 4 

 

 

 

1. CULTIVATOR ASSY. SEMI-SUSPENDED VERSION 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 5 

 

 

 

 

Table 1. Cultivator assy. suspended version 
 

No. U710 index Name U710 qty. 

1 U710-GTS 6 m wide ñKRUKò cultivator, OPTIM STRENX #6 mm dia., narrow spoke 1 

2 U740-WUP 3 m wide U-box packer, double 2 

3 U-710 05.00.00 Hitch assy. 1 

4 U-710 06.00.00 Chassis frame assy. 1 

5 U-710 07.00.00 Cultivator truck assy. 1 

6 U710-SW Cultivator lights, truck-mounted 2 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 6 

 

 

 
 

2. CULTIVATOR ASSY. SUSPENDED 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 7 

 

 

 
 

Table 2. Cultivator assy., suspended 
 

No. U710 index 
U710 
qty. U710/1 index 

U710/1 
qty. U710/2 index 

U710/2 
qty. Name 

1 U-710 31.00.00 1 U-710 31.00.00 1 U-710 31.00.00 1 Hitch bar, cat. 3 40HM 

2 U-710 01.02.00 1 U-710 01.02.00 1 U-710 01.02.00 1 TPH frame 

3 U-710 02.00.00 1 U-710/1 02.00.00 1 U-710/2 02.00.00 1 Boom, LH assy. (with brackets) 

4 U-710 03.00.00 1 U-710/1 03.00.00 1 U-710/2 03.00.00 1 Boom, RH assy. (with brackets) 

5 U740-0Z 2 U710/1-0Z 2 U-710/2 04.00.00 2 Scraper bar 

6 U740 14.00.00 17 U740 14.00.00 23 U740 14.00.00 27 Rear disc assy., Optim (SKF or NKE) STRENX 

7 U740 15.00.00 17 U740 15.00.00 23 U740 15.00.00 27 Front disc assy., Optim (SKF or NKE) STRENX 

8 U740 16.00.00 1 U740 16.00.00 1 U740 16.00.00 1 Rear disc assy., dia. 510 mm, Optim (SKF or NKE) STRENX 

9 U740 17.00.00 1 U740 17.00.00 1 U740 17.00.00 1 Front disc assy., dia. 510 mm Optim (SKF or NKE) STRENX 

10 U-710 12.00.00 1 U-710 12.00.00 1 U-710 12.00.00 1 Connecting link assy. 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 8 

 

 

 
 

3. THREE-POINT HITCH 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 9 

 

 

 
 

Table 3. Three-point hitch 
 

No. Index Name Qty. 

1 U-710 01.02.00 TPH frame 1 

2 U-710 01.03.00 Pin I 2 

3 U-710 01.05.00 TPH upper fixture 1 

4 U-710 01.08.00 Pin III 2 

5 U-710 01.09.00.1 Pin IV 1 

6 U-710 01.00.04.1 Pin II 2 

7 U-710 01.00.06 Connecting plate 2 

8 U-710 01.00.07 Spacer bushing 3 

9 U-710 01.00.10 Washer I 2 

10 U-710 01.00.11 Washer II 2 

11 U-710 01.00.12 Washer III 2 

12 U-710 01.00.13 Pin V 2 

13 U-710 01.00.14 Tubing/wiring bracket 2 

14 U-710 31.00.00 Hitch bar, cat. 3 40HM 1 

15 23P30OOC Round washer, dia. 30 galv., 82005 82005 8 

16 POD-ELZ-000390 Bolt, 30 x 100 galv., 8.8 82101 4 

17 POD-ELZ-000042-1 Self-locking nut, M30 galv., 82175 4 

18 POD-ELZ-000382 Castellated nut, M36 grade 8 galv. 2 

19 POD-ELZ-000388 Cotter pin, 6.3 x 80, galv. 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 10 

 

 

 

 

 

20 POD-ELZ-000383 Castellated nut, M48 grade 8 galv., DIN735 2 

21 POD-ELZ-000389 Cotter pin, 8 x 100 galv. 2 

22 POD-ELZ-000350 Spring pin, 10 x 80 DIN 1481 2 

23 23S16/100OC 8.8 Bolt, 16 x 100 galv., 8.8 82105 82105 2 

24 23N16OC Nut, M16 galv., 8.8 82144 5 82144 5 2 

25 POD-ELZ-000391 Bolt, 30 x 130 galv., 8.8 82101 1 

26 POD-ELZ-000042-1 Self-locking nut, M30 galv., 82175 3 

27 POD-ELZ-000394 Bolt, 30 x 140 galv., 8.8 82101 1 

28 POD-ELZ-000392 Bolt, 30 x 90 galv., 8.8 82101 1 

29 23PR11 Cotter pin w/ring, dia. 11 1 

30 23SM8 Grease nipple, M8 x 1.0 straight 4 

31 23KOC Dust cap, red 4 

32 23ZRFI4 Spring cotter pin, single, 4 (R-letter shaped, single) 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 11 

 

 

 
 

4. HITCH BAR, CAT. 3 40HM 
 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 12 

 

 

 
 

Table 4. Hitch bar, cat. 3 40HM 
 

No. Index Name Qty. 

1 U-710 31.00.01 Split mount half 2 

2 U-710 31.00.02 Split mount half w/thd. holes 2 

3 U-710 31.00.03 Hitch bar, cat. 3 1 

4 POD-ELZ-000866 Allen bolt, 20 x 70 galv., 10.9 82302 4 

5 23P20SP Spring washer, dia. 20.5 galv., 82008 82008 4 

6 POD-ELZ-000931 Cotter pin w/ring, dia. 16 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 13 

 

 

 
 

5. BOOM, LH 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 14 

 

 

 
 

Table 5. Boom, LH 
 

No. U710 index 
Qty. 
U710 U710/1 index 

Qty. 
U710/1 U710/2 index 

Qty. 
U710/2 Name 

1 U-710 02.01.00 1 U-710/1 02.01.00 1 U-710/2 02.01.00 1 Boom, LH 

2 U-710 02.09.00 1 U-710 02.09.00 1 U-710/2 02.02.00 1 
Boom extension 
*Swung disc bracket 

3 U-710 02.03.00.4 2 U-710 02.03.00.4 2 U-710 02.03.00.4 2 Packer cylinder mount II 

4 U-710 02.04.00.4 2 U-710 02.04.00.4 2 U-710 02.04.00.4 2 Packer cylinder mount 

5 U-710 02.05.00 2 U-710 02.05.00 2 U-710 02.05.00 3 Roller packer bracket I 

6 U-710 02.07.00.2 2 U-710 02.07.00.2 2 U-710 02.07.00.2 2 Cylinder adjustment bracket 

7 U-710 02.08.00 2 U-710 02.08.00 2 U-710 02.08.00 2 Roller packer bracket II 

8 U-710 04.04.00 4 U-710 04.04.00 4 U-710 04.04.00 5 Packer fixture, 6-hole pattern 

9 U-710 02.00.06.1 22 U-710 02.00.06.1 22 U-710 02.00.06.1 22 Cylinder clamp 

10 U-710 02.00.05.1 2 U-710 02.00.05.1 2 U-710 02.00.05.1 2 Small cylinder pin I 

11 U-710 02.00.04.1 2 U-710 02.00.04.1 2 U-710 02.00.04.1 2 Small cylinder pin 

12 U-710 02.00.03 2 U-710 02.00.03 2 U-710 02.00.03 2 Steel plate I 

13 U-710 02.00.02.2 2 U-710 02.00.02.2 2 U-710 02.00.02.2 2 Small cylinder plate 

14 U-710 01.00.12 1 U-710 01.00.12 1 U-710 01.00.12 1 Washer III 

15 U-710 02.00.09.1 1 U-710 02.00.09.1 1 U-710 02.00.09.1 1 Pin 

16 23NS20OC 82175 6 23NS20OC 82175 6 23NS20OC 82175 7 
Self locking nut, M20 galv., 82175 8 
82175 8 

17 U-710 13.02.00 2 U-710 13.02.00 2 U-710 13.02.00 2 
Packer adjusting cylinder assy. U-710 
13.02.00 

18 23NS6OC 3 23NS6OC 3 23NS6OC 3 
Self locking nut, M6 galv., 821758 
82175 8 

19 23P10OOC 4 23P10OOC 4 23P10OOC 4 Round washer, dia. 10 BS, 82005 82005 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 15 

 

 

 

 

20 POD-ELZ-000042-1 4 POD-ELZ-000042-1 4 POD-ELZ-000042-1 5 Self-locking nut, M30 galv., 82175 

21 23NS16OC 8 23NS16OC 8 23NS16OC 4 
Self locking nut, M16 galv., 82175 8 
82175 8 

22 23P16OOC 60 23P16OOC 60 23P16OOC 64 Round washer, dia. 16 galv., 82005 82005 

23 23P20OOC 12 23P20OOC 12 23P20OOC 14 Round washer, dia. 20 galv., 82005 82005 

24 23P30OOC 8 23P30OOC 8 23P30OOC 10 Round washer, dia. 30 galv., 82005 82005 

25 23P36OOC 4 23P36OOC 4 23P36OOC 4 Round washer, dia. 36, galv., 82005 82005 

26 23P6OOC 3 23P6OOC 3 23P6OOC 3 Round washer, dia. 6 galv., 82005 82005 

27 POD-ELZ-000660 - POD-ELZ-000660 - POD-ELZ-000660 1 Bolt, 20 x 180 galv., 8.8 82101 

28 23S10/25OC 8.8 4 23S10/25OC 8.8 4 23S10/25OC 8.8 4 Bolt, 10 x 25 galv., 8.8 82105 82105 

29 POD-ELZ-000386 4 POD-ELZ-000386 4 POD-ELZ-000386 4 Bolt, 20 x 65 galv., 10.9 82101 

30 23S20/90 8.8 101 2 23S20/90 8.8101 2 23S20/90 8.8101 2 Bolt, 20 x 90 galv., 82101 82101 

31 POD-ELZ-000387 4 POD-ELZ-000387 4 POD-ELZ-000387 5 Bolt, 30 x 140 galv., 10.9 82101 

32 23ZRFI4 - 23ZRFI4 - 23ZRFI4 2 
Spring cotter pin, single, 4 (R letter shaped, 
single) 

33 POD-ELZ-000350 1 POD-ELZ-000350 1 POD-ELZ-000350 1 Spring pin, 10 x 80 DIN 1481 

34 23K8/50 4 23K8/50 4 23K8/50 4 Spring pin, 8 x 50 DIN 1481 

35 U-740 00.00.05 - U-740 00.00.05 - U-740 00.00.05 1 Pin 

36 POD-ELZ-000932 3 POD-ELZ-000932 3 POD-ELZ-000932 3 Carriage bolt, 8 x 25 galv., 8.8 82406 

37 POD-ELZ-001013 24 POD-ELZ-001013 24 POD-ELZ-001013 30 Allen bolt, 16 x 180 BS, 12.9 82302 DIN 912 

38 POD-ELZ-000901 24 POD-ELZ-000901 24 POD-ELZ-000901 30 Self locking nut, M16 galv., 10.9 82175 

39 U-710 02.01.10.LOGO 1 
U-710 
02.01.10.LOGO 1 

U-710 
02.01.10.LOGO 1 

Metal sheet plaque, LOGO, galv., U-710 
02.01.10.LOGO 

40 23S16/60 4 23S16/60 4 - - Bolt, 16 x 60 galv., 8.8 82105 82105 

*Name refôs. to U-710/2 02.02.00 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 16 

 

 

 
 

6. BOOM, RH 

 

Present on U710 & U710/1 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 17 

 

 

 

 

Table 6. Boom, RH 
 

No. U710 index 
Qty. 
U710 U710/1 index 

Qty. 
U710/1 U710/2 index 

Qty. 
U710/2 Name 

1 U-710 03.01.00 1 U-710/1 03.01.00 1 U-710/2 03.01.00 1 Boom, RH 

2 U-710 02.09.00 1 U-710 02.09.00 1 U-710/2 02.02.00 1 
Boom extension 
*Swung disc bracket 

3 U-710 02.03.00.4 2 U-710 02.03.00.4 2 U-710 02.03.00.4 2 Packer cylinder mount II 

4 U-710 02.04.00.4 2 U-710 02.04.00.4 2 U-710 02.04.00.4 2 Packer cylinder mount 

5 U-710 02.05.00 2 U-710 02.05.00 2 U-710 02.05.00 3 Roller packer bracket I 

6 U-710 02.07.00.2 2 U-710 02.07.00.2 2 U-710 02.07.00.2 2 Cylinder adjustment bracket 

7 U-710 02.08.00 2 U-710 02.08.00 2 U-710 02.08.00 2 Roller packer bracket II 

8 U-710 04.04.00 4 U-710 04.04.00 4 U-710 04.04.00 5 Packer fixture, 6-hole pattern 

9 U-710 02.00.06.1 22 U-710 02.00.06.1 22 U-710 02.00.06.1 22 Cylinder clamp 

10 U-710 02.00.05.1 2 U-710 02.00.05.1 2 U-710 02.00.05.1 2 Small cylinder pin I 

11 U-710 02.00.04.1 2 U-710 02.00.04.1 2 U-710 02.00.04.1 2 Small cylinder pin 

12 U-710 02.00.03 2 U-710 02.00.03 2 U-710 02.00.03 2 Steel plate I 

13 U-710 02.00.02.2 2 U-710 02.00.02.2 2 U-710 02.00.02.2 2 Small cylinder plate 

14 U-710 01.00.12 1 U-710 01.00.12 1 U-710 01.00.12 1 Washer III 

15 U-710 02.00.09.1 1 U-710 02.00.09.1 1 U-710 02.00.09.1 1 Pin 

16 23NS20OC 82175 6 23NS20OC 82175 6 23NS20OC 82175 7 Self-locking nut, M20 galv., 82175 8 82175 8 

17 U-710 13.02.00 2 U-710 13.02.00 2 U-710 13.02.00 2 Packer adjusting cylinder assy. U-710 13.02.00 

18 23NS6OC 3 23NS6OC 3 23NS6OC 3 Self-locking nut, M6 galv., 82175 82175 8 

19 23P10OOC 4 23P10OOC 4 23P10OOC 4 Round washer, dia. 10 BS, 82005 82005 

20 
POD-ELZ-000042- 
1 4 

POD-ELZ-000042- 
1 4 

POD-ELZ-000042- 
1 5 Self-locking nut, M30 galv., 82175 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 18 

 

 

 

 

21 23NS16OC 8 23NS16OC 8 23NS16OC 4 Self-locking nut, M16 galv., 82175 8 82175 8 

22 23P16OOC 60 23P16OOC 60 23P16OOC 64 Round washer, dia. 16 galv., 82005 82005 

23 23P20OOC 12 23P20OOC 12 23P20OOC 14 Round washer, dia. 20 galv., 82005 82005 

24 23P30OOC 8 23P30OOC 8 23P30OOC 10 Round washer, dia. 30 galv., 82005 82005 

25 23P36OOC 4 23P36OOC 4 23P36OOC 4 Round washer, dia. 36, galv., 82005 82005 

26 23P6OOC 3 23P6OOC 3 23P6OOC 3 Round washer, dia. 6 galv., 82005 82005 

27 POD-ELZ-000660 - POD-ELZ-000660 - POD-ELZ-000660 1 Bolt, 20 x 180 galv., 8.8 82101 

28 23S10/25OC 8.8 4 23S10/25OC 8.8 4 23S10/25OC 8.8 4 Bolt, 10 x 25 galv., 8.8 82105 82105 

29 POD-ELZ-000386 4 POD-ELZ-000386 4 POD-ELZ-000386 4 Bolt, 20 x 65 galv., 10.9 82101 

30 23S20/90 8.8 101 2 23S20/90 8.8 101 2 23S20/90 8.8 101 2 Bolt, 20 x 90 galv., 82101 82101 

31 POD-ELZ-000387 4 POD-ELZ-000387 4 POD-ELZ-000387 5 Bolt, 30 x 140 galv., 10.9 82101 

32 23ZRFI4 - 23ZRFI4 - 23ZRFI4 2 Spring cotter pin, single, 4 (R letter shaped, single) 

33 POD-ELZ-000350 1 POD-ELZ-000350 1 POD-ELZ-000350 1 Spring pin, 10 x 80 DIN 1481 

34 23K8/50 4 23K8/50 4 23K8/50 4 Spring pin, 8 x 50 DIN 1481 

35 U-740 00.00.05 - U-740 00.00.05 - U-740 00.00.05 1 Pin 

36 POD-ELZ-000932 3 POD-ELZ-000932 3 POD-ELZ-000932 3 Carriage bolt, 6 x 25 galv., 8.8 82406 

37 POD-ELZ-001013 24 POD-ELZ-001013 24 POD-ELZ-001013 30 Allen bolt, 16 x 180 BS, 12.9 82302 DIN 912 

38 POD-ELZ-000901 24 POD-ELZ-000901 24 POD-ELZ-000901 30 Self locking nut, M16 galv., 10.9 82175 

39 
U-710 
02.01.10.LOGO 1 

U-710 
02.01.10.LOGO 1 

U-710 
02.01.10.LOGO 1 

Metal sheet plaque, LOGO, galv., U-710 
02.01.10.LOGO 

40 23S16/60 4 23S16/60 4 - - Bolt, 16 x 60 galv., 8.8 82105 82105 
 

*Name refôs. to U-710/2 02.02.00 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 19 

 

 

 
 

7. SPRING TINE MOUNT ASSEMBLY 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 20 

 

 

 
 

 

Table 7. Spring tine mount assembly 
 

No. U710 index 
U710 
qty. U710/1 index 

U710/1 
qty. U710/2 index 

U710/2 
qty. Name 

1 U-710 02.02.00 1 U-710/1 02.02.00 1 U-710/2 04.01.00 1 
Spring tine mount assembly 
*3.5 m scraper bar 

2 U-710 02.06.00 2 U-710 02.06.00 2 U-710 02.06.00 2 Flat bar holder 

3 U-710 02.00.01 2 U-710 02.00.01 2 U-710 02.00.01 2 Adjustment flat bar 

4 U-710 02.00.08 2 U-710 02.00.08 2 U-710 02.00.08 2 Adjustment pin II 

5 U-710 02.00.07 2 U-710 02.00.07 2 U-710 02.00.07 2 Adjustment pin I 

6 23NS16OC 6 23NS16OC 6 23NS16OC 6 Self-locking nut, M16 galv., 82175 8 82175 8 

7 23P16OOC 6 23P16OOC 6 23P16OOC 6 Round washer, dia. 16 galv., 82005 82005 

8 
23S16/60 8.8 
82101 OC 2 

23S16/60 8.8 
82101 OC 2 

23S16/60 8.8 
82101 OC 2 Bolt, 16 x 60 galv., 8.8 82101 82101 

9 POD-ELZ-000402 4 POD-ELZ-000402 4 POD-ELZ-000402 4 Bolt, 16 x 45 galv.,10.9 82105 

10 23ZRFI4 4 23ZRFI4 4 23ZRFI4 4 Spring cotter pin, single, 4 (R letter shaped, single) 

11 U-710 02.10.01 24 U-710 02.10.01 17 U-710 02.10.01 28 Tine mounting 

12 POD-SPR-000048 24 POD-SPR-000048 17 POD-SPR-000048 28 
Scraper spring, 12/121/530/2 (RNT - U-710 
02.10.03) 

13 U-710 02.10.02 24 U-710 02.10.02 17 U-710 02.10.02 28 Spring retainer 

14 23P12OC 24 23P12OC 17 23P12OC 28 Round washer 12 galv., 82005 

15 23NS12OC 24 23NS12OC 17 23NS12OC 28 Self-locking nut, M12 galv., 82175 8 82175 8 
 

*Name refôs. to U-710/2 04.01.00 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 21 

 

 

 
 

8. OPTIM REAR DISC ASSY. 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 22 

 

 

 
 

Table 8. Optim rear disc assy. 
 

No. 
U740 

14.00.00 
index 

U740 
14.00.00 

qty. 

U740 
14.00.GT 

index 

U740 
14.00.GT 

qty. 

U740 
14.00.00 

index 

U740 
14.00.00 

qty. 

U740 
16.00.GT 

index 

U740 
16.00.GT 

qty. 
Name 

1 
U740 

14.01.00 1 
U740 

14.01.00 1 
U740 

14.01.00 1 
U740 

14.01.00 1 Rear arm, SKF Optim STRENX disc 

2 
U740-1 

09.01.03M 1 
U740-1 

09.01.03M 1 
U740-1 

09.01.03M 1 
U740-1 

09.01.03M 1 
Canopy, 200 mm, disc bracket, press-formed 
(assembled) 

3 
POD-LOZ- 

000174 1 
POD-LOZ- 

000174 1 
POD-LOZ- 

000174 1 
POD-LOZ- 

000174 1 Hub, maintenance-free, BAA0004 

4 
POD-OGL- 

000482 
1 

POD-OGL- 
000718 

1 
POD-OGL- 

000481 
1 

POD-OGL- 
000717 

1 

Disc, serrated, dia. 560/4 
* Serrated disc, dia. 560/4 g=6 narrow spoke 
** Serrated disc, dia. 510/4 
*** Serrated disc, dia. 510/4, g=6 narrow 
spoke 

5 
POD-TSZ- 

000131 4 
POD-TSZ- 

000131 4 
POD-TSZ- 

000131 4 
POD-TSZ- 

000131 4 Rubber shock damper, 35 x 210 

6 23P12SP 4 23P12SP 4 23P12SP 4 23P12SP 4 Spring washer, dia. 12 galv., 82008 82008 

7 
POD-ELZ- 

000629 4 
POD-ELZ- 

000629 4 
POD-ELZ- 

000629 4 
POD-ELZ- 

000629 4 Bolt,12 x 1.25 x 20 galv., 10.9 82105 

8 
POD-ELZ- 

000586 6 
POD-ELZ- 

000586 6 
POD-ELZ-

000586 6 
POD-ELZ-

000586 6 Bolt, 12 x 50 galv., 10.9 82105 

9 
POD-ELZ- 

000589 6 
POD-ELZ- 

000589 6 
POD-ELZ- 

000589 6 
POD-ELZ- 

000589 6 Self-locking nut, M12 galv., grade 10 

10 23P12OC 12 23P12OC 12 23P12OC 12 23P12OC 12 Round washer, dia.12 galv., 82005 

11 
POD-ELZ- 

000623 1 
POD-ELZ- 

000623 1 
POD-ELZ- 

000623 1 
POD-ELZ- 

000623 1 Self-locking nut, M22 x 1.5 galv., 10.9 
 

Name references: 
POD-OGL-000482 - Serrated disc, dia. 560/4 
* POD-OGL-000718 - Serrated disc, dia. 560/4 g=6 narrow spoke 
** POD-OGL-000481 - Serrated disc, dia. 510/4 
*** POD-OGL-000717 - Serrated disc, dia. 510/4 g=6 narrow spoke 
Bracket assy. index: 
U740 14.00.00 - Rear disc assy., Optim (SKF or NKE) STRENX 

U740 14.00.GT - Rear disc assy., Optim (SKF or NKE) STRENX #6 
mm narrow spoke 
U740 16.00.00 - Rear disc assy., dia. 510 mm, Optim (SKF or NKE) 
STRENX 
U740 16.00.GT - Rear disc assy., dia. 510 mm, Optim (SKF or NKE) 
STRENX #6 mm narrow spoke 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 23 

 

 

 

9. OPTIM FRONT DISC ASSY. 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 24 

 

 

 

 

Table 9. Optim front disc assy. 
 

No. 
U740 

14.00.00 
index 

U740 
14.00.00 

qty. 

U740 
14.00.GT 

index 

U740 
14.00.GT 

qty. 

U740 
14.00.00 

index 

U740 
14.00.00 

qty. 

U740 
16.00.GT 

index 

U740 
16.00.GT 

qty. 
Name 

1 
U740 
15.01.00 1 

U740 
15.01.00 1 

U740 
15.01.00 1 

U740 
15.01.00 1 Front arm, SKF Optim STRENX disc 

2 
U740-1 
09.01.03M 1 

U740-1 
09.01.03M 1 

U740-1 
09.01.03M 1 

U740-1 
09.01.03M 1 

Canopy, 200 mm, disc bracket, press-formed 
(assembled) 

3 
POD-LOZ- 
000174 1 

POD-LOZ- 
000174 1 

POD-LOZ- 
000174 1 

POD-LOZ- 
000174 1 Hub, maintenance-free, BAA0004 

4 
POD-OGL- 
000482 

1 
POD-OGL- 
000718 

1 
POD-OGL- 
000481 

1 
POD-OGL- 
000717 

1 

Disc, serrated, dia. 560/4 
* Serrated disc, dia. 560/4 g=6 narrow spoke 
** Serrated disc, dia. 510/4 
*** Serrated disc, dia. 510/4, g=6 narrow 
spoke 

5 
POD-TSZ- 
000131 4 

POD-TSZ- 
000131 4 

POD-TSZ- 
000131 4 

POD-TSZ- 
000131 4 Rubber shock damper, 35 x 210 

6 23P12SP 4 23P12SP 4 23P12SP 4 23P12SP 4 Spring washer, dia. 12 galv., 82008 82008 

7 
POD-ELZ- 
000629 4 

POD-ELZ- 
000629 4 

POD-ELZ- 
000629 4 

POD-ELZ- 
000629 4 Bolt,12 x 1.25 x 20 galv., 10.9 82105 

8 
POD-ELZ-
000586 6 

POD-ELZ-
000586 6 

POD-ELZ-
000586 6 

POD-ELZ-
000586 6 Bolt, 12 x 50 galv., 10.9 82105 

9 
POD-ELZ- 
000589 6 

POD-ELZ- 
000589 6 

POD-ELZ- 
000589 6 

POD-ELZ- 
000589 6 Self-locking nut, M12 galv., grade 10 

10 23P12OC 12 23P12OC 12 23P12OC 12 23P12OC 12 Round washer, dia.12 galv., 82005 

11 
POD-ELZ- 
000623 1 

POD-ELZ- 
000623 1 

POD-ELZ- 
000623 1 

POD-ELZ- 
000623 1 Self-locking nut, M22 x 1.5 galv., 10.9 

 

Name references: 
POD-OGL-000482 - Serrated disc, dia. 560/4 
* POD-OGL-000718 - Serrated disc, dia. 560/4 g=6 narrow spoke 
** POD-OGL-000481 - Serrated disc, dia. 510/4 
*** POD-OGL-000717 - Serrated disc, dia. 510/4 g=6 narrow spoke 
Bracket assy. index: 
U740 15.00.00 - Front disc assy., Optim (SKF or NKE) STRENX 

U740 15.00.GT - Front disc assy., Optim (SKF or NKE) STRENX #6 
mm narrow spoke 
U740 17.00.00 - Front disc assy., dia. 510 mm., Optim (SKF or NKE) 
STRENX 
U740 17.00.GT - Front disc assy., dia. 510 mm., Optim (SKF or NKE) 
STRENX #6 mm narrow spoke 

 
 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 25 

 

 

10. CONNECTING LINK ASSY. 
 
 
 
 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 26 

 

 

 

 

Table 10. Connecting link assy. 
 

No. Index Name Qty. 

1 U-710 12.01.00 Connecting link fixture I 1 

2 U-710 12.02.00 Connecting link fixture II 1 

3 U-710 12.04.00 Counternut, M30 1 

4 U-710 12.03.01.1 Connecting link bracket 1 

5 POD-ELZ-000400 Pipe tensioner nut, dia. 30, 82268 1 

6 POD-TSZ-000109 Rubber stop piece 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 27 

 

 

 
 

11. OUTER DISC SIDE PLATES 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 28 

 

 

 
 

Table 11. Outer disc side plates 
 

No. Index Name Qty. 

1 U740 28.01.00 Side plate bracket, bolt-on 2 

2 U740 28.02.00 Bracket, LH 1 

3 U740 28.03.00 Bracket, RH 1 

4 U740 28.00.01 Disc arm, RH 1 

5 U740 28.00.02 Disc arm, LH 1 

6 U-710 01.00.13 Pin V 2 

7 U-710 02.00.08 Adjustment pin II 2 

8 23NS20OC 82175 Self-locking nut, M20 galv., 82175 8 82175 8 10 

9 POD-ELZ-000623 Self-locking nut, M22 x 1.5 galv., 10.9 2 

10 23NS12OC Self-locking nut, M12 galv., 82175 8 82175 8 4 

11 23P12OC Round washer, dia.12 galv., 82005 8 

12 23P20OOC Round washer, dia. 20 galv. 82005 82005 20 

13 23S12/70OC 8.8 Bolt, 12 x 70 galv., 8.8 82101 82101 4 

14 23P12SP Spring washer, dia. 12 galv., 82008 82008 8 

15 POD-ELZ-000629 Bolt,12 x 1.25 x 20 galv., 10.9 82105 8 

16 23S20/60 10.9 Bolt, 20 x 60 galv., 10.9 82101 82101 8 

17 23S20/80 8.8 OC Bolt, 20 x 80 galv., 82101 82101 2 

18 23ZRFI4 Spring cotter pin, single, 4 (R letter shaped, single) 4 

19 POD-LOZ-000174 Hub, maintenance-free, BAA0004 2 

20 POD-OGL-001024 Disc, dia. 475/4, thickness 6 mm 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 29 

 

 

 
 

12. SIDE PLATES 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 30 

 

 

 
 

Table 12. Side plates 
 

No. Index Name Qty. 

1 U-740 07.01.00 Side plate bracket, LH 1 

2 U-740 07.02.00 Side plate bracket, RH 1 

3 U-740 07.03.00 Bracket, side plate fixture 2 

4 U-740 07.00.01 Limit plate, RH 1 

5 U-740 07.00.02 Limit plate, LH 1 

6 U741 00.00.03 Plate fixture 4 

7 POD-ELZ-000386 Bolt, 20 x 65 galv., 10.9 82101 8 

8 23S16/50 8.8 Bolt, 16 x 50 galv., 8.8 82101 82101 4 

9 23P20OOC Round washer, dia. 20 galv. 82005 82005 16 

10 23P10OOC Round washer, dia. 10 BS, 82005 82005 8 

11 23NS20OC 82175 Self-locking nut, M20 galv., 82175 8 82175 8 8 

12 23NS10OC Self-locking nut, M10 galv., 82175 8 82175 8 8 

13 23N16 Nut, M16 galv., 8.8 82144 5 82144 5 4 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 31 

 

 

 
 

13. HITCH ASSY. 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 32 

 

 

 
 

Table 13. Hitch assy. 
 

No. Index Name Qty. 

1 U-710 05.01.00 Hitch main frame 1 

1* U-710 05.01.F0 Hitch main frame, long 1 

2 U-710 05.02.00 Linkage rod assy. 1 

3 U-710 05.03.00 Kickstand 1 

4 U-710 05.04.00 Pin, kickstand 1 

5 U-710 05.07.00 Swivel frame 1 

6 U-710 05.08.00 Swivel pin 1 

7 U-710 05.09.00 Frame pin 1 

8 U-710 05.10.00 Cable support 1 

9 U-710 05.11.00 Chain assy. 1 

10 U-710 05.12.00 Connecting link fixture I 1 

11 U-710 05.13.00 Connecting link fixture II 1 

12 U-710 05.14.00 Connecting link 1 

13 U-710 05.00.01 Lock, kickstand 1 

14 U-710 05.00.02 Shim, drawbar frame 2 

15 U-710 05.00.03 Connecting link handle 1 

16 U-710 29.00.00 Main beam, cat. 3/4N 1 

16* U-710 28.00.00 Main beam, cat. 3/3N 1 

17 23P16OOC Round washer, dia. 16 galv., 82005 82005 3 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 33 

 

 

 

 

18 23P30OOC Round washer, dia. 30 galv., 82005 82005 3 

19 23P36OOC Round washer, dia. 36, galv., 82005 82005 1 

20 POD-ELZ-000403 Bolt, 16 x 65 galv., 8.8 82105 1 

21 POD-ELZ-000402 Bolt, 16 x 45 galv.,10.9 82105 1 

22 POD-ELZ-000404 Castellated nut, M30 x 2 galv., 82148 2 

23 23N16OC Nut, M16 galv., 8.8 82144 5 82144 5 2 

24 23ZRFI4 Spring cotter pin, single, 4 (R letter shaped, single) 1 

25 POD-ELZ-000388 Cotter pin, 6.3 x 80, galv. 1 

26 23K8/50 Spring pin, 8 x 50 DIN 1481 2 

27 23SM8 Grease nipple, M8 x 1.0 straight 1 

28 23SM10/1 Grease nipple, M10 x 1.0 straight 1 

29 23Z4/50 Cotter pin, 4 x 50 galv. 1 

30 POD-TSZ-000109 Rubber stop piece 2 

31 POD-LOZ-000262 Washer, GTM-4874-020 2 

32 POD-LOZ-000263 Bush, A-45-55-40 2 

33 23NS16OC Self-locking nut, M16 galv., 82175 8 82175 8 1 

34* U-710 27.00.00 Drawbar positioner 1 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 34 

 

 

 
 

14. DRAWBAR POSITIONER 
 
 
 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 35 

 

 

 

 

Table 14. Drawbar positioner 
 

No. Index Name Qty. 

1 U-710 27.01.00 Top mount, drawbar positioner 1 

2 U-710 27.00.01 Position adjustment rod 1 

3 U-710 27.00.02 Adjustment thrust bushing 1 

4 U-710 27.00.03 Positioner lock 1 

5 POD-ELZ-000448 Bolt, 24 x 120 galv., 8.8 82105 1 

6 POD-ELZ-000399 Self locking nut, M24 galv., 8 82175 1 

7 23PR11 Cotter pin w/ring, dia. 11 1 

8 POD-ELZ-000540 Spring pin, 8 x 40 DIN 1481 1 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 36 

 

 

 
 

15. MAIN BEAM, CAT. 3/3N 
 
 
 
 
 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 37 

 

 

 
 

Table 15. Main beam, cat. 3/3N 
 

No. Index Name Qty. 

1 U-710 28.01.00 Hitch beam 1 1 

2 U-710 28.02.00 Hitch beam 2 1 

3 U-710 28.00.01 Linkage rod pin 2 

4 POD-ELZ-000368 Self locking nut, M20 x 1.5 galv. 4 

5 23P20OOC Round washer, dia. 20 galv., 82005 82005 8 

6 23S20/80 10.9 Screw, 20 x 80 galv., 10.9 82101 82101 4 

7 23PR11 Cotter pin w/ring, dia. 11 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 38 

 

 

 
 

16. CLEVIS MAIN BEAM 
 

 
 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 39 

 

 

 

 

Table 16. Clevis main beam 
 

No. Index Name Qty. 

1 U-710 28.01.00 Hitch beam 1 1 

2 U-710 28.02.00 Hitch beam 2 1 

3 U-710 28.00.01 Linkage rod pin 2 

4 POD-ELZ-000368 Self locking nut, M20 x 1.5 galv. 4 

5 23P20OOC Round washer, dia. 20 galv., 82005 82005 8 

6 23S20/80 10.9 Screw, 20 x 80 galv., 10.9 82101 82101 4 

7 23PR11 Cotter pin w/ring, dia. 11 2 

 



SPARE PARTS CATALOGUE ï U710, U710/1 & U710/2 SEED DISC CULTIVATOR 40 

 

 

 
 

17. CHASSIS FRAME 
 

 
 








































































































































